

Third Party Test Report

DATE: April 5, 2021

FILE: MAVIFA.A030921A

CLIENT: Marine Vinyl Fabric
2038 Ford Parkway #232
St. Paul, MN 55116

ATTN: David Goldman

SAMPLE IDENTIFIED BY CLIENT AS:

Clear Vinyl Submitted
Color Clear

TEST PROCEDURE:

TEST RESULTS:

**SURFACE BURNING
CHARACTERISTICS OF
MATERIALS (TUNNEL TEST)
(ASTM E84):**

Class A

Signed For The Company By


Joseph Lin
Laboratory Manager

TT/04




Stacy Sadowy
Quality Assurance Manager